
 

 

 

 

WATER QUALITY 
RISK ASSESSMENT 

  

March 2015 Essex Region Source Protection Area 

 
  Updated Assessment Report 

 

 
 

 

 

  



Updated Assessment Report – Essex Region Source Protection Area – March 2015 
 

Water Quality Risk Assessment  Section 4 - Page ii 
 

Contents 
 
LIST OF TABLES ...................................................................................................................... VII 
 
4.0 WATER QUALITY RISK ASSESSMENT ......................................................................... 8 

4.1. Groundwater .................................................................................................................8 

4.1.1. Intrinsic Groundwater Vulnerability ......................................................................8 
[...]
significant threats in the IPZ-2 or IPZ-3.  



Updated Assessment Report – Essex Region Source Protection Area – March 2015 
 

Water Quality Risk Assessment  Section 4 - Page 89 

For the events based approach, a desktop GIS exercise was performed to identify existing 

sites with greater than 15,000 L of above ground fuel storage in the EBA for the Lakeshore 

(Belle River) WTP using established criteria (fuel with 2% benzene, at volumes of 15,000 

L, see Table 4.25d). Information from fuel providers in Essex County, Google Street View, 

and 2013 aerial photography overlaid with the EBA delineation using ESRI ArcGIS 10.2.2 

for Desktop, were all used to determine the locations of fuel storage and approximate size 

of fuel storage tanks. For the Lakeshore (Belle River) WTP this resulted in 61 unconfirmed 

fuel threats. Table 4.25f summarizes the existing significant drinking water threats for the 

EBA of the Lakeshore (Belle River) WTP. Also, Map 4.18c shows the area where these 

existing significant threats are located. 

Table 4.25f: Number of Existing Unconfirmed Significant Drinking Water Threats in 
the EBA of the Lakeshore (Belle River) WTP 

Specific Land Use Activity Number of 

Threats 

Uncertainty 

Above ground fuel storage * 61 High  

*Identified through events based modeling 

4.2.3.8. Drinking Water Issues 

As further described in Section 4.2.1.5, a drinking water issue is defined as the presence of 

a parameter, listed in Schedules 1, 2, or 3 of O. Reg 170/03, or Table 4 of the Technical 

Support Document for the Ontario Drinking Water Quality Standards (ODWQS) 

Objectives and Guidelines, at a concentration, that may result in the deterioration of the 

quality of water for use as a source of drinking water. The process of issue evaluation is 

explained in more detail in the Proposed Issues Evaluation Methodology Report (June 

2009) that was adopted by the Essex Region Source Protection Committee (Appendix VI).  

Initial screening of the raw water quality data for the old Belle River WTP intake flagged 

E. coli, total coliform (Schedule 1 Parameter), aluminum, colour, hardness, iron, organic 

nitrogen and turbidity (Table 4 Parameters). Further assessment of the raw water data for 

these flagged parameters identified only aluminum, turbidity, organic nitrogen and iron as 

drinking water quality issues for the old Belle River WTP intake. However, as described 

earlier, the old Belle River WTP was decommissioned in January 2009 when the Lakeshore 



Updated Assessment Report – Essex Region Source Protection Area – March 2015 
 

Water Quality Risk Assessment  Section 4 - Page 90 

(Belle River) WTP was put into service. The new Lakeshore (Belle River) WTP intake was 

put into service in May 2009 and is further offshore than the old intake. The new intake’s 

raw water quality data was also reviewed to identify issues, as per an updated issues report 

by Stantec Consulting, December 2010, added to Appendix X. Aluminum, organic 

nitrogen and turbidity were identified as issues. Although iron was identified as an issue at 

the old intake, iron levels are reduced at the new Lakeshore (Belle River) WTP intake and 

are not identified as an issue. 

These identified issues are summarized for the Lakeshore (Belle River) WTP intake in 

Table 4.26. Information on the old Belle River intake (not in service) is also provided. 

Further details on methodology, variety of data sets used and results of issues evaluation, 

can be found in the January 2010 and December 2010 Stantec Consulting Ltd Technical 

Memoranda on Issue Evaluation for the Essex Region Water Treatment Plants (Appendix 

X). Sources contributing to these issues are yet to be determined.  



Updated Assessment Report – Essex Region Source Protection Area – March 2015 
 

Water Quality Risk Assessment  Section 4 - Page 91 

Table 4.26: Summary of Issues Identified at the Intake of the Lakeshore (Belle 
River) WTP 

Identified 
Issues* 

Data 
Source & 
Duration of 
Data 

Result of Issue Evaluation Natural or 
Anthropogenic 
Source 

Aluminum 
 

DWSP 
(Lakeshore 

intake: 
2009-2010; 
Belle River 

intake: 
1987-2006) 

At the Lakeshore intake, three of four 
raw water samples collected (75%) 
exceeded the 100% OG benchmark for 
aluminum (0.1 mg/L).  
 
At the old Belle River intake (now not 
in service), approximately 85% of the 
raw water samples collected over a 10 
year period exceeded the 100% OG 
benchmark for aluminum (0.1 mg/L). 
A linear increasing trend was also 
observed in the same dataset. 

Possibly from 
both 
anthropogenic 
and natural 
sources.  

Turbidity 

DWSP 
 (Lakeshore 

intake: 
2009-2010; 
Belle River 

intake: 
1987-2006) 

At the Lakeshore intake, three of four 
raw water samples collected (75%) 
exceeded the 100% AO benchmark for 
turbidity (5 NTU). 
 
At the old Belle River intake (now not 
in service), over 98% of the raw water 
samples collected over a 10 year 
period exceeded the 100% AO 
benchmark for turbidity (5 NTU). A 
linear increasing trend was also 
observed in the same dataset. 

Possibly from 
both 
anthropogenic 
and natural 
sources. 

Organic 
Nitrogen 

DWSP 
 (Lakeshore 

intake: 
2009-2010; 
Belle River 

intake: 
1987-2006) 

At the Lakeshore intake, three of four 
raw water samples collected (75%) 
exceeded the 100% OG benchmark of 
0.15 mg/L. 
 
At the old Belle River intake (now not 
in service), 100% of the raw water 
samples collected over a 10 year 
period exceeded the 100% OG 
benchmark (0.15 mg/L). A linear 
increasing trend was also observed in 
the same dataset. 

Possibly from 
both 
anthropogenic 
and natural 
sources. 

*Identified according to Technical Rule 115.1 
 



Updated Assessment Report – Essex Region Source Protection Area – March 2015 
 

Water Quality Risk Assessment  Section 4 - Page 92 

Further studies may assist in identifying the sources of the identified issues. These 

investigations could include extensive sampling and analysis of the parameters of concern 

(i.e. turbidity, aluminum and organic nitrogen). Studies of the correlation between wind 

and run-off events and turbidity levels at the intake may also assist in determining the 

sources of issues. Currently, this information is a gap. Refer to Section 4.3.3 for further 

information on data gaps related to issues evaluation. If information becomes available to 

the SPC that indicates the sources of issues to be wholly or partially anthropogenic, then 

issue contributing areas, and the activities contributing to the issues would be determined 

in a future assessment report. 

4.2.3.9. Conditions 

Conditions are areas, result of past activities, where there is an existing contamination, for 

example contaminated soil at an old industrial site that is no longer in use, that may be 

considered as a drinking water threat. Based on a preliminary investigation by Stantec 

Consulting (report from December 2010, in Appendix X) conducted on available surface 

water, groundwater, sediment and soil pollution data in the Region, some conditions have 

been identified in the sediments in the IPZ-1 and IPZ-2 of the Lakeshore (Belle River) 

Water Treatment Plant. However there was a lack of data to establish off-site 

contamination due to the conditions. Also, there were no sampling sites for soil.  Based on 

a hazard score of 6, the conditions resulted in low drinking water threats in the IPZ-1, and 

no drinking water threats in IPZ-2. The threats due to conditions in the Essex Region SPA 

may be further assessed as new information is gathered during future updates of the 

Assessment Report. 

4.2.3.10. Percentage of Managed Lands and Livestock Density in IPZs 

Please refer to Section 4.1.2.3 (Percentage of Managed Lands and Livestock Density in 

Vulnerable Areas) for a review of the requirements, definitions and methodology of the 

percentage of managed lands and livestock density within vulnerable areas.  

Maps 4.21 and 4.22 show the percent managed land and the livestock density category in 

the IPZ of the Lakeshore (Belle River) WTP. The MOE Guidelines are shown in Table 

4.20. In the IPZ-1, the percentage of managed land was found to be <40% and the 



Updated Assessment Report – Essex Region Source Protection Area – March 2015 
 

Water Quality Risk Assessment  Section 4 - Page 93 

livestock density was < 0.5 NU/acre. The accompanying Chemical Hazard Score of 6.8 

was multiplied by the Vulnerability Score of 9.0 resulting in a moderate risk score of 61 

(there are currently no agricultural activities in this zone). In the IPZ-2, the percentage of 

managed land was 40 – 80% and the livestock density was < 0.5 NU/acre. The Chemical 

Hazard Score of 7.6 was multiplied by the Vulnerability Score of 6.3 resulting in a low 

risk score of 48. 

 4.2.3.11. Percentage of Impervious Surfaces in IPZs  

Please refer to Section 4.1.2.4 (Percentage of Impervious Surface Area in Vulnerable 

Areas: Groundwater Vulnerability Section of the AR) for a review of the requirements, 

definitions and methodology of the percentage of impervious surface areas within 

vulnerable areas. There are four possible categories for the percentage impervious surface 

area based on the MOE guidelines: < 1% impervious; 1% to <8% impervious; 8% to <80% 

impervious and ≥ 80% impervious. 

Map 4.23 shows the categories of percent impervious surface areas in the IPZ-1 and IPZ-

2 of the Lakeshore (Belle River) WTP. The results are also summarized in Table 4.95b 

located at the end of Section 4. Based on the respective vulnerability scores and the percent 

impervious surface area, the road salt application land use is considered as a moderate and 

a low threat in the IPZ-1 and IPZ-2 of the Lakeshore (Belle River) WTP, respectively. 

  



Updated Assessment Report – Essex Region Source Protection Area – March 2015 
 

Water Quality Risk Assessment  Section 4 - Page 94 

4.2.4. A. H. Weeks (Windsor) Water Treatment Plant 

This section summarizes the results of technical studies conducted by Stantec Consulting 

Ltd and Baird & Associates for the A. H. Weeks (Windsor) Water Treatment Plant (WTP) 

in the Essex Region Source Protection Area. The complete details of these technical studies 

can be found in Appendix VII, VIII, IX and X. Please refer to Section 4.2.1 of this 

Assessment Report for the details on concepts, methodology and requirements related to 

intake classification, intake protection zone delineation, vulnerability scoring, drinking 

water threats assessment and issues evaluation.  

4.2.4.1. Intake Classification 

The A. H. Weeks (Windsor) WTP is located at 3665 Wyandotte Street East in the City of 

Windsor. It withdraws its source water from the Detroit River. The Plant has two raw water 

intakes namely, the East intake and the West intake. The treatment processes at the plant 

include screening, pre-chlorination, coagulation, flocculation, sedimentation and post 

chlorination. The plant also includes processes like pH adjustment with CO2, primary 

disinfection using ozone, dual media filtration and fluoridation system.  Other details such 

as intake pipe diameter, crib depth etc, are summarized in Table 4.27. The plant serves 

approximately 267,000 people in the City of Windsor and several neighboring 

municipalities (see Map 1.1). 

Table 4.27: Overview of the A. H. Weeks (Windsor) Water Treatment Plant  

Drinking Water System: A. H. Weeks (Windsor) Water Treatment Plant 

Operating Authority Windsor Utilities Commission 

Location 3665 Wyandotte Street E, Windsor 

System Classification Type I System (Municipal Residential) 

Rated (design) Capacity 349,000 m3/day 

UTM Coordinates 335566 E 4688155 N 

Intake Depth East intake: 7.0 m (crib top) 
West intake: 7.4 m (crib top) 

Distance of Intake from Shore East intake: 95 m 
West intake: 70 m 

Classification of Intakes Type B 

 



Updated Assessment Report – Essex Region Source Protection Area – March 2015 
 

Water Quality Risk Assessment  Section 4 - Page 95 

For the purpose of this study the intakes of the A. H. Weeks (Windsor) WTP are classified 

as Type B intakes (Great Lakes Connecting Channels) and intake protection zones for these 

intakes were delineated as per the guidelines described in Table 4.10 (Section 4.2.1.2). 

4.2.4.2. Intake Protection Zone -1 (IPZ-1) 

As described in Section 4.2.1.2 (Table 4.10) the in-water portion of the IPZ-1 for Type B 

intakes is a semicircle area of 1 km radius extending upstream drawn from the centre point 

of the intake and with a setback distance of 100 m extending downstream of the intake. 

The east and west intake IPZ-1s for the A.H. Weeks (Windsor) WTP were delineated using 

a semicircle that has a radius of 1km extending upstream with the 100 m downstream extent 

as shown in Maps 4.24a and 4.25a, respectively. As per the MOE’s Technical Rules, the 

IPZ-1s were extended 120 m upland where the zones abutted land. Details are found in the 

Reports by Stantec Consulting Ltd dated January 2011 and Baird & Associates (Appendix 

VII).  

4.2.4.3. Intake Protection Zone -2 (IPZ-2) 

The IPZ-2 is a secondary protective zone around the IPZ-1 and is delineated based on the 

minimum response time required for the plant operator to respond to adverse conditions or 

a spill and the travel time in the lake and/or tributary. A 2-hour response time was adopted 

by the ERSPA based on the Draft Guidance Module 4 (MOE, 2006a), Technical Rules as 

well as interviews with the plant operators and authorities in the Region. There are two 

components to the IPZ-2, namely the in-water IPZ-2 and upland IPZ-2, the extent of which 

are determined based on the 2-hour time of travel considering the estimated flow velocities. 

The in-water component of the IPZ-2s for the intakes of the A.H. Weeks (Windsor) WTP 

were delineated using hydrodynamic modeling and a reverse particle tracking method. 

Refer to Section 4.2.1 of this Assessment Report and Appendix VII for further information 

relating to the hydrodynamic modeling. The resulting in-water zones for the East and West 

intakes are illustrated in Maps 4.24a and 4.25a, respectively. There is little difference 

between the IPZ-2s, due to the close proximity of the intakes. The modeled in-water IPZ-

2s included areas within the United States.  These areas, as well as the portions of the IPZs 

which extend into the United States are considered when determining the vulnerability 



Updated Assessment Report – Essex Region Source Protection Area – March 2015 
 

Water Quality Risk Assessment  Section 4 - Page 96 

score; however the delineation is visually truncated at the international boundary for the 

purpose of the Assessment Report, as required by MOE (see Section 4.2.1). The modeled 

IPZ-2s include areas downstream of the intakes due to the phenomenon of reverse flow in 

the Detroit River. The limit of the in-water IPZ-2 downstream of the intakes is based on 

the modeling of the extent of the 2 hour time of travel for reverse flow, as further detailed 

in the Report by Baird & Associates dated November 2010, which is part of Appendix 

VII.  

The upland component of the IPZ-2 includes the following three major components: 

1. Tributaries and streams including municipal drains etc., 
2. A 120 m set back or the area of the Regulation Limit, whichever is greater along 

the abutted land, and 
3. Storm sewersheds; and Transport pathways (such as tile drain networks and other 

drainage systems). 

The extents of these components are delineated differently, based on the 2-hour time of 

travel, using different methods as described in Section 4.2.1 of this Assessment Report. 

The resulting boundary of the IPZ-2s of the East and West intake are illustrated in Maps 

4.24a and 4.25a, respectively.  Refer to the Technical Memorandum prepared by Stantec 

Consulting Ltd dated January 2011 (Appendix VII) for further information on variety of 